United States Municipal Environmental Research EPA-600,2-79-079
Environmental Protection LabO atory July 1979

Agency Cincinnati OH 45268

Research and Development

wEPA Novel Methods and
Materials of
Construction

>




RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development, U.S. Environmental
Protection Agency, have been grouped into nine series. These nine broad cate-
gories were established to facilitate further development and application of en-
vironmental technology. Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface in related fields.
The nine series are:

Environmental Health Effects Research
[...]
5. Bedding

and

Backfill 15 10 7 16 10 7 10 9 6 12 i¢ 7
6. Restoration

and

Disruption 17 13 11 i0 9 5 9 9 8 7 7 4

TOTAL -

OF 1-3 17 47 69 31 50 71 10 27 51 19 35 67

TOTAL

OF 4-6 83 53 31 69 47 21 90 73 49 81 65 33

*

Costs are expressed as a percentage of total costs.



Pipeline Cost Centers

Inspection of Tables 9-A, 9-B and 10 leads to several
conclusions. Under normal and minimum cost conditions, pipe
and appurtenances costs represent the major cost of construc-
tion. For average conditions, sheeting costs become a major
cost item. For maximum cost conditions, sheeting becomes
the single, most costly item, with excavation and dewatering
of major importance and pipe and appurtenances remaining im-
portant.

Excavation as a percentage of total cost remains approxi-
mately constant and averages 17 percent of total costs. Costs
for trench support increase dramatically according to the
degree of difficulty of construction. The percent of total
cost for minimum conditions -- trench jacks or battered
trench -- is a nominal 6 percent average, while for maximum
conditions up to 55 percent of total cost may be allocated
to trench supporting systems. Under average degree of dif-
ficulty conditions, using a travelling shield, approximately
30 percent of total cost for 305 mm (12 inch) diameter pipe
and 15 percent for 915 mm (36 inch) was identified against this
item.

Dewatering is not as high a cost center as had been
anticipated. Only a maximum.of 15 percent was identified
against this item, and normal costs are minimal. In our
judgement, the reason the maximum figure is proportionally
low is because once a water problem is acknowledged, a de-
finable amount of equipment can be purchased or rented to
cope with the problem. The cost of this equipment will
not increase substantially above this definable base amount.

Piping and appurtenances exhibit an interesting trend.
Under minimum cost conditions, this item represented some 57
percent of total costs. This percentage falls to 40 percent
for average conditions and to 20 percent for maximum cost
conditions. The reason for the declining percentage is that,
although pipe and appurtenance costs are sensitive to type
of material, trench conditions and size, the rate of increase
is a great deal less than those associated with risk elements
such as excavation and dewatering.

Neither bedding and backfill, with weighted averages of
ten and nine percent respectively, nor restoration and dis-
ruption represent a major impact on total costs. These are
substantial but are not considered major cost centers.

Table 11 shows the cost distribution for the cost centers

examined in the study items for 305 mm (12 inch) and 915 mm
(36 inch) diameter sewers. Inspection shows that pipe and

77



TABLE 1l. COST CENTER DISTRIBUTION¥*

305 mm (12 inch) 915 mm (36 inch)
Excluding Excluding
Cost center maximum All examples maximum All examples
cost example cost example
Excavation 19 18 15 ;z
Sheeting 25 37 i3 3
Dewatering 2 6 1
Pipe and
appurtenances 32 21 54 42
Bedding and
backfill 11 9 10 8
Restoration and ;
disruption 11 9 7

* Expressed an average of total cost.

appurtenances has the greatest impact on construction cost,
followed by excavation and sheeting costs.

WASTEWATER TREATMENT PLANTS

Analysis of cost centers on a plant-by-plant basis for the
EPA construction grant program would provide a wealth of nearly
meaningless data because of the range of sizes and types of
facilities involved. Thus it was first necessary to examine the
scope of the program, select representative sizes of facilities
which would provide the most direct impact in terms of cost
saving, then identify, for those representative sizes, those
unit processes most commonly employed. These representative
samples were then analyzed for cost center identification. Data
for 157 plants were analyzed and two representative plant sizes
selected for detailed analysis. Results are summarized accord-
ing to common construction shapes and types and compared to
total cost. These cost analyses also provide baseline data for
novel method development cost comparisons.

Data Sources

Basic treatment plant costs were derived from the most up-
to-date national data rather than data available on a regional
or company basis. This approach was adopted to avoid a bias to
the developed cost centers favoring regional requirements or
individual company design approaches.

Two sources of national cost data were adopted. The EPA
Areawlde Assessment Manual, Appendix H data was used for overall

78



treatment plant costs and for costs of process units not ana-
lyzed in depth. Data from an analysis of Construction Cost
Experience for Wastewater Treatment Plants, EPA 430/9-76-002 was
used to determine the frequency of occurrence of treatment plant
size and process. Typical plant sizes and process streams for
analysis were determined from these data.

Data for detailed cost breakdowns were obtained using ac-
tual information from job cost breakdowns or obtained from
Richardons' Estimating Manual 1977. 1In some instances, costs of
materials ‘and equipment were obtained directly from suppliers or
manufacturers.

Selection of Typical Plants

The initial requirement was to determine representative
treatment plant sizes for analysis. Data from the EPA
Construction Cost Experience reference covered 157 treatment
plant projects. Of these, 99 were new facilities and 58 pro-
jects involved modification and upgrading of installations.
Figure 4 presents a distribution of these projects by design
flow. The list of projects was then screened to classify them
by size, cost and type. Thirty-seven of the treatment facili-
ties (24 percent of the projects considered) have a capacity of
11 1/s (0.25 mgd) or less. This group, which represented an
expenditure of $14,000,000, or less than one percent of the
total, was comprised mostly of either package treatment plants
or relatively simple facilities such as oxidation ditches and
lagoons. Since the group has only a small impact on the grant
program, it was not given further consideration in the cost
center analysis.

Fifteen wastewater treatment plants larger than 880 1/s
(20 mgd), or 10 percent of the total represented a cost of
$774,000,000, nearly half of the total expenditure for the
projects examined. This group included both biological and
physical-chemical secondary plants as well as tertiary pro-
cesses. Solids stabilization and disposal processes included
watering and thickening, digestion and incineration. A summary
of these projects by type is presented in Table 12.

Typically, unit processes for large plants are constructed
as a number of modules of smaller units. This statement is true
of nearly all processes and most process elements. The more
complex mechanical items such as incinerators and oxygen genera-
tion plants may be provided singly, but in the largest plants
even these are duplicated for reliability. Thus, analyses of
smaller plants will give similar cost centers to those in larger
plants constructed from smaller modules. A decision was there-
fore made to analyze a moderately sized plant rather than a
large plant.

79



DESIGN DWF (MGD)

200

100

50

20

0.5

0.2

4
11

0.1

L1

.05

.02

.0l

.ol

Percent Larger than Standard Flow

10

50

90

99

99.99

Based on data
in Construction
Cost Experience
for Wastewater
Treatment
Plants. EPA
430/7-76~002.

FIGURE 4. TREATMENT PLANT SIZE DISTRIBUTION

80



TABLE 12. WASTEWATER TREATMENT,
PLANTS OVER 888 1/s (20 mgd)

Unit process No. of plants

Treatment

Activated sludge 10

Oxygen-activated sludge 3

Step aeration 1

Physical/chemical 1
Solids disposal

Dewatering 10

Thickening 10

Anaerobic digestion 7

Incineration 4

Heat treatment 1

(two plants did not report)

0f the plants investigated, 108 or 69 percent lie within
the range of 11-1/2 to 880 1/s (0.25 to 20 mgd). This group
accounted for over half of the total cost of all projects.
Further, if a reasonably large plant within this range is evalu-
ated, identified cost centers will be similar to those for
larger plants. Since two plant sizes, 44 1/s (1 mgd) and 440
1/s (10 mgd), were selected for analysis it was felt these
capacities seemed to nearly represent the extremes of the group.
The 44 1/s plant is Jjudged representative of plants with capaci-
ties .between 11 1/s and 175 1/s (0.25 to 4 mgd) and the 440 1/s
plant is considered typical of plants in the range of 175 1l/s
to 880 1/s (4 mgd to 20 mgd).

Selection of unit processes for the typical plants was
based upon an analysis of those typically employed in the re-
spective groups. Table 13 presents a summary of this analysis.

A review of Table 13 reveals that over 70 percent of all
plants used the activated sludge process or a variation thereof.
The activated sludge process was therefore selected for the 440
1/s (10 mgd) plant. The activated sludge process or one of its
variations was employed with similar frequency in plants with
capacities in the 11 1/s to 175 1/s range; however, to analyze
an activated sludge process again would be repetitive. Accord-
ingly, the trickling filter, or biofilter, was selected for
analysis to obtain some diversity in the study results. Solids
stabilization was also to be evaluated. Well over half of the
plants in the 44 1/s (1 mgd) size range used aerobic digestion,
while anaerobic digestion was employed in more than half of the
plants 175 1/s or larger. These unit processes were therefore
selected for the two typical plants studied under this investi-
gation.

81



TABLE 13. TYPICAL UNIT PROCESSES
WASTEWATER TREATMENT PLANTS

Unit processes 11 to 175 1/s 11 to 175 1/s
Treatment
Activated sludge* 27 18
Contact stabilization 12 1
Extended activated sludge 12 3
Step aeration 1 -
Oxygen activated sludge - 3
Roughing filter/activated sludget 3 4
Physical/chemical - 2
Standard rate trickling filter 1 -
High rate trickling filter 5 2
Aerated lagoons 6 2
Bio-disc 1 -
Oxidation ditch 3 -
Secondary process not stated - 2
Total 71 37
Solids Disposal
Liquid, thickened, or dewatered sludge
to disposal 23 4
Anaerobic digestion 12 14
Aerobic digestion 22 4
Incineration and/or heat treatment 1 9
Other method?® - 3¢
Solids process not stated 13 3
Total 71 37

* Includes 2 plants rated "primary chemical, activated sludge”.
t Includes 1 plant rated "trickling filter (high rate), step aeration".
¢ Two plants reported with both aerobic and anaerobic digestion.
One plant reported with aerobic and anaerobic digestion and heat treatment.

Unit Sizing for Typical Plants

Areawide Assessment Procedures Manual Appendix H was used
as a source for design data and costs of unit processes. 1In
general, these design data were followed closely in order to
be consistent with the manual's cost data. An exception was
made in the case of gravity sludge thickeners to reflect an
arrangement where both primary and secondary sludges are routed
via the thickener. In the manual, unit cost data provides only

for secondary sludges; so an adjustment was made to the unit
cost data in this case.

Process schematics, wastewater characteristics and design
assumptions for the typical plants are shown in Figures 5 and 6.
Unit loadings, process unit sizing and additional items included
within the scope of the unit process are indicated in Tables 14
and 15. The process arrays selected represent those most com-
monly employed, as described previously. No implication is in-
tended or inferred that these represent recommended arrangements

82



Process Schematic

. Primor
Lift Preliminary Cloriﬁgr

Pumps , Treatment Disinfection
p e — » g
Secondary
High Rate Ciarifier
Trickling Filter 2
3 4 5 6_, Ultimate
Disposal
Gravity Land

Thickener Digestion Disposal

Wastewater Characteristics: Influent Effluent
BODS , mg/1 210 45
COD; mg/1 400 90
TSS, mg/1 230 60
Total-P, mg/1 11 8
NH.-N, mg/1 20 18
NO,-N, mg/1 0 0
uoB, mg/1 406 150

Sludge Audit:

Point No. Sludge Quantity Concentration
1bs/mg
1 1,080 4
2 ‘450 3
3 1,530 4
4 1,530 5
5 765 3
6 765 20

FIGURE 5. PROCESS SCHEMATIC AND DESIGN ASSUMPTIONS,
44 1/s (I mgd) WASTEWATER TREATMENT PLANT

83



Process Schematic

Primary . Secondary
Lift Preliminary Clarifier ~ Activated Clarifier

Pumps Studge : : Disinfection

2
3 4 5 6 , Ultimate
Disposal
Gravity Vacuum
Thickener  Digestion Filter
Wastewater Characteristics: Influent Effluent
BODS, mg/1 210 20
CoD; mg/1 400 45
TSS, mg/1 230 20
Total-P, mg/1 11 7
NHS-N, mg/1 20 17
NO,-N, mg/1 0 0
uoh, mg/1 406 107
Sludg¢ Audit:
Point No. Sludge Quantity Concentration
kg
1 4,900 4
2 3,700 0.8
3 1,900 2.6
4 8,600 8
5 4,300 3
6 4,300 20

FIGURE 6. PROCESS SCHEMATIC AND DESIGN ASSUMPTIONS,
440 1/s (10 mgd) WASTEWATER TREATMENT PLANT

84



TABLE 14.

44 1/s

DESIGN DETAILS AND DATA,
(1 mgd) PLANT

Description and

Design criteria

Process Step design parameter* Metric English
Influent Lift, mechanically 6 m 20 ft
pumping cleaned screens
Preliminary Gravity grit channels,
treatment Parshall flume
Primary Overflow rate, 800 gpd/ft2
sedimentation Rectangular, number 2 2
length 62 ft 6 in
width 10 ft
N Sludge pumping head 3m 10 ft
Trickling High rate, loading, 45 1b BOD/1000 ft3/day
filters number 2 2
diameter 50 ft
depth 6 ft
Recirculation rate 3:1
(pump cost in clarifier)
Secondary Overflow rate, 800 gpd/ft2
sedimentation Circular, number 2 2
diameter 30 ft
Disinfection Contact time, 30 min
Rectangular, number 2 2
length 50 ft
width 6 ft
depth 4 ft 6 in
Gravity Solids loading rate, 10 lb/ftz/day
thickening Rectangular, number 1 1
length 16 ft
width 12 ft R
Adjustment factor for cost+
curve = 1.0 x 6 x 1900 =
10 820
1.4 mgd
Aerochic Detention time, 20 days 20 days
digestion Rectangular, .length 50 ft
' width 25 ft
depth 12 ft
Floating mechanical aerators
Land application Lagoon, storage time 30 days 30 days
of sludge surface dimensions ‘ 80 ft x 80 ft
, depth 8 ft
side slope 3:1

Land preparation, monitoring
wells and acgcess roads

* pata in this table is for cost centers development and is no& necessarily
representative of an actual facility.

+ Refer Appendix H, p. H-156, cost curves are for secondary sludge, typical
plant utilizes thickenexr for both primary and secondary sludges.

85



TABLE 15. DESIGN DETAILS AND DATA,
440 1/s (10 mgd) PLANTS

. Desi criteria
Description and gn

Process Step design parameter* Metric English
Influent Lift, mechanically 6 m 20 ft
pumping cleaned screens
Preliminary Gravity grit channels,
treatment Parshall flume
2
Primary Overflow rate 800 gpd/ft
sedimentation Circular tanks, number 2 2
diameter 20 ft
depth 8 ft
Rectangular tanks, number 2 2
dimensions 167.5 % 37.5 x 8 ft
Sludge pumping, head 3m 10 ft
Activated Detention time 6 hr 6 hr
sludge Number of tanks 3 3
Length 250 ft
Width 30 ft
Depth 15 ft

Diffused aeration
RAS rate assumed 25-100%

Secondary Overflow rate 600 gpd/ftz
sedimentation Number of tanks 3 3

Diameter 85 ft
Disinfection Contact time, adwf 30 min 30 min

Number of tanks 2 2

Length 110 ft

Width 15 ft

Depth 8 ft
Gravity Solids loading rate 12 lb/ftz/day
thickening Circular, number 1 1

diameter 15 m 50 ft

Adjustment factor for
costt curve = 10 x 6/12

19,000 _
g,200 - 11:6mgd
Anaerobic Two stage, loading 0.16 lb/ft3/day
digestion number 2 2
diameter 55 ft
sidewall depth 28 ft

Floating cover
Gas utilized for heating

Vacuum Surface loading rate 5 lb/ftz/hr
filtration Number 1

Diameter 3

Length 8 ft 6 in

Assumes 12 hr day, 5 day week

. : ; .
Data in this table is for cost centers development and is not necessarily
representative of an actual facility.

T Refer Appepd?x H, p. H-156, cost curves are for secondary sludge, typical
plant utilizes thickener for both primary and secondary sludges.

86



or practices. For further details of work included in the pro-
cess sFeps, the reader is directed to the relevant pages of
Appendix H of the EPA Areawide Assessment Procedures Manual.

In es?ablishing the unit sizes, attention was given to di-
rections within Appendix H, i.e., "Secondary clarifiers" pro-
vi@es that units of less than 46 m2 (500 sq. ft.) be rectangular
while units of g;eater size be circular. Wherever feasible,
more than one unlt_is provided. This is a requirement of actual
plants, to permit maintenance while maintaining plant flows.

Overall Cost of Typical Plants

Table 16 presents an estimate of total costs of the typical
plants on a unit process basis. The data are derived from costs
for typical units, with additional costs for site work, miscel-
;aneous structures, interconnecting piping, electrical and
lnstrumentatlon. These total costs were used as the basis of
comparison for costs within this study. As shown in the table,
two additioqal factors must be added to the subtotaled construc-
tion cost figures to provide for contingencies and engineering.

TABLE 16. ESTIMATED CONSTRUCTION COSTS

Estimated cost*
Stage
44 1/s plant 440 1/s plant

Influent pumping 160,000 700,000
Preliminary treatment , 38,000 150,000
Primary sedimentation 105,000 420,000
Trickling filters 160,000 -

Activated sludge - 1,040,000
Secondary sedimentation 200,000 800,000
Disinfection 50,000 190,000
Gravity thickening (adjusted) 36,000 120,000
Aerobic digestion 115,000 -

Anaerobic digestion - 600,000
Sludge pumping - 37,000
Land application of digested sludge 25,000 -

Vacuum filter dewatering - 470,000
Miscellaneous structures 70,000 250,000
Subtotal 968,000 4,777,000
Piping (10%) 97,000 478,000
Electrical (8%)" 77,000 382,000
Instrumentation (5%) 48,000 239,000
Site preparation (5%) 48,000 239,000
Subtotal 1,238,000 6,115,000
Construction contingencies (15%) 186,000 917,000
Engineering (15%) 186,000 917,000
Total, estimated construction cost 1,610,000 7,949,000

* Costs per Areawide Procedures Manual Appendix H (ENR 247S, September 1976).

87



These factors have not been applied to individual costs because,
while they are applied as a percentage (15 percent) to the con-
struction cost subtotal for a given facility, in actual practice
it is not the case. Contingencies are used as an allowance for
unforeseen construction difficulties and engineering cos?s do
not, in actuality, apply uniformly to a facility on a unlt-py—
unit basis. The construction cost of the two plants, allowing
15 percent each for contingencies and engineering, is $1,610,000
and $7,940,000 for the 44 1/s (1 mgd) and 440 1/s (10 mgd)
plants, respectively. The reader is cautioned that the data are
valid only for comparative purposes. There may, and indeed'
will, be considerable cost differences between the cost esti-
mates herein and the actual construction costs of facilities.

Cost Center Development

Once the basic cost data for the two representative plans
were developed, cost centers for the unit processes could be
identified and analyzed. The remainder of this chapter de-
scribes the development of individual cost centers for unit
processes, and the summation of costs of individual elements to
determine their impact on overall treatment plant costs. These
latter analyses were carried out for the 440 1l/s (10 mgd) plant.
Two process units were analyzed for the 44 1/s (1 mgd) plant.

Unit Process Cost Breakdowns

Tables in this section are for treatment plant units repre-
sentative of the common construction shapes. Details of the
cost breakdowns are given in Appendix A. All processes were
analyzed for the 440 1/s (10 mgd) plant where as only trickling
filters and aerobic digesters were analyzed for the smaller
plant.

The analysis was conducted by selecting representative
examples from actual projects, developing unit quantities, and
pricing the quantities. The cost of each major work item for
each major construction element was developed in terms of dollar
figures. These data are included as Appendix A. It should be
noted that although the unit totals are of the same order as in
Table 16, they inevitably differ to some degree. To avoid the
need to introduce cost indices into these calculations, all
costs in the main text are adjusted to the Appendix H cost base
date of September, 1976, or they are represented as percentages.
The percentage figures in Table 22 are based on a plant subtotal
cost and exclude piping, electrical, instrumentation and site
preparation costs, in accordance with the established format of
Appendix H of the Areawide Procedures Manual.

For five units, selected to be representative of each com-

mon copstruction shape, the cost data have been translated to
Appendix H totals by multiplying all figures by the ratio of

88



Appendix H cost to calculated cost. These cost data are repre-
sented in Tables 17 through 21. The totals for each construc-
tion element and for each work item are shown as percentages,
with two percentages (structural cost = 100 percent, total cost
= 100 percent) developed. A relevant commentary on the unit

cost centers is included in the form of footnotes to many of the
tables in Appendix H.

The information within Tables 17 through 21 and the 13
tables in Appendix A is presented in condensed form. Neverthe-
less, it is still cumbersome when comparative overall treatment
plant costs are desired. Table 22 for structural costs reduces
the data to a simple 6x6 matrix.

Several facts should be noted regarding the cost tables.
The design of individual treatment units varies widely from pro
ject to project and from designer to designer. For example, in
Table 21, the cost of the "Y-wall" item for forming effluent
launders in concrete is significant, yet in many installations
effluent launders are inboard steel channels, in which case
"Y-wall" cost would be zero and structural steel costs would be
higher. (Note that the "Y-wall" cost item represents an in-
crease over base vertical wall cost.)

"Other structural" and "Other mechanical" items as shown
on Table 22 include a variety of items. Many of the constituent
items of "Other structural" are shown on the individual unit
cost breakdowns (Tables 17 through 23 and Appendix A). The
"Miscellaneous structural" item on the detail sheets includes
such items as metal anrd concrete stairways and ladders, paint-
ing and other waterproofing, interior drywalls, gratings and
frames, supports, anchors and other attachments, handrails (a
larger cost item in many instances), and miscellaneous archi-
tectural items such as doors, windows, etc.

In a similar fashion, many of the items included in "Other
mechanical” can be identified on the detail sheets. Generally,
only the main process equipment is included under the heading
"Mechanical equipment"”. For example, in Table 21, the vacuum
filter, vacuum pump, filtrate receiver, filtrate pump and
sludge cake conveyor are included in the "Mechanical equipment”
item, but feed pumps, chemical mixing and feeding systems,
building ventilation and similar equipment are either identified
separately or included in the "Miscellaneous mechanical" item.
Examples of other items typically included under miscellaneous
mechanical are heating, ventilation and air conditioning equip-
ment, ducting, louvers, cranes, sump pumps, plant air and water
service systems, control gates, weir plates, etc.

89



06

TABLE 17.

CONSTRUCTION AND EQUIPMENT INSTALLATION COST SUMMARY
440 1/s (10 mgd) INFLUENT PUMP STATION
TYPICAL OF DEEP STRUCTURES

Cost* Cost as percent
Formwork Concrete
Item Structural Total
Matertal Labor Material JLabor Rebar steel Total

Earthwork - - - - - 57,157 - 8.2
Foundation base slab 763 6,407 21,022 1,635 4,859 34,686 13,0 5.0
Ground floor and roof slab 2,429 4,999 5,606 7,008 14,294 34,336 12.9 4.9
Discharge structure 769 6,472 21,234 1,651 4,908 35,034 13.2 5.0
Vertical walls 10,042 30,636 21,1583 16,112 21,611 99,554 37.4 14,2
Precast architectural face panels - - 20,260 3,576 - 23,836 9.0 3.4
Miscellaneous structural - - 13,552 25,167 - 38,719 14,5 5.5
Variable speed pumps - - - - - 119,249 - 17.0
Other mechanical equipment - - - - - 257,259 - 36.8
699, 830 100.0 100.0

Total 14,003 48,514 102,827 55,149 45,672 266,165

Cost - Percent of structural